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MODEL #

FM7670Q

The Assembly Rating is a

5-point system showing the

level of effort needed to

assemble a specific product.

EASY DIFFICULT

2 - People

(Included)

Allen Wrench

Recommended

Phillips

Screwdriver

(Not Included)

VERSION # 24-4-1

Questions?

GIVE US CALL: 1-888-980-5122

MON-FRI  8:30AM - 5:30PM (PT)
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BED

FM7670Q
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 Footboard
Headboard Headboard leg(L&R)

Slat support leg

190x30x30mmSlat

Siderail

(Ø5/16")

 Flat Washer Ø5/16"

Bolt Ø5/16" x 1-3/4"

Lock Washer Ø5/16"

Allen key M4 Screw #4 x 32mm

 HB Cross bar

Ø5/16"*3-1/4"

Top Flower Of

Headboard

Leg
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#1

#2L

#2R

#3

#4

#5

#6

#7

#8

#8

#9
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#1

Carton Disignation Part Hardware 

FM7670Q-1

        FM7670Q

  is packed in 4 cases

 FM7670Q-2

 FM7670Q-3
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HB Cross bar

 Footboard

Siderail (2pcs)

Slat  (4pcs)

Slat support leg

190x30x30mm

(4pcs)

#E  x8pcs

#F  x8pcs

#G  x8pcs

#H  x8pcs

#I  x1pc

#A  x12pcs

#B  x12pcs

#C  x12pcs

Top Flower Of

Headboard

Leg

Headboard leg(L&R)

Leg

 FM7670Q-4
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ASSEMBLY  INSTRUCTIONS

1
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2

Part  #1  x1pc

Part  #2  x2pcs

Part  #8  x2pcs

Hardware #A  x12 pcs

Hardware #B  x12 pcs

Hardware #C  x12 pcs

Part  #5  x1pc

Part  #9  x1pc

Part  #2  x2pcs
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Text Box
Attach legs (#8) to the headboard leg (#2). 
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Text Box
Prepare 12 bolt assemblies. Insert lock washer (#B) then flat washer (#C) onto bolt (#A). Secure top flower (#9) to headboard (#1) with bolts assembly (#A) and by using allen wrench (#D). 


BerenyceV
Text Box
Secure the headboard legs (#2) to the headboard panel (#1) with bolt assembly (#A). 




Part  #3  x1pcs

Hardware #F  x8 pcs

Part  #6  x1pc

Part  #7  x1pc

x 4

Part  #4  x2pcs

Hardware #G  x8pcs

Hardware #H  x8pcs  

ASSEMBLY  INSTRUCTIONS
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3

4

Part  #1  x1pc

Part  #2  x2pcs
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Text Box
Align the side rails (#4) to the holes of the headboard (#1) and footboard (#3).
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Text Box
Use thread studs (#F) to hold parts and secure by using half moon washer (#G) with hex nut (#H). 


BerenyceV
Text Box
Attach the slat support leg (#7) to the slat (#6).  



ASSEMBLY  INSTRUCTIONS
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5

Hardware #E  x8 pcs

6
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Typewritten Text
This product is intended for RESIDENTIAL USE ONLY and not for commercial use.
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Text Box
Align the bed slats (#6) to the side rails (#4), then secure with screws (#E) with a screwdriver. 
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